Out '
door Wicker Conversation Set

TR
KRz o
%%%NQ’N%%N&%%%
LRERRERL]
RIS
0000000000000
R
Joss: 2888
s RIS
R RIS
e
00%#%%00000@
RRIBEIRIKEK
BR8]
wbtb#»ﬁ"%i&bb%




PART LIST

D E]
Left Arm Panel | Right Arm Panel Back Panel Seat Panel Back Panel
3 PCS 3 PCS 2PCS 2 PCS 1PC
F G H] 1] J |
Seat Panel Top Panel Leg Shelf Glass Top
1PC 1PC 4 PCS 1 PC 1PC
K L
Seat Cushion Back Cushion
4 PCS 4 PCS
HARDWARE LIST
#1 #2 #3 L #5
T MM, D
O O) Op l
M6*15mm M6*30mm M6*40mm M6mm M6mm
Short Bolt Medium Bolt Long Bolt Flat Washer Allen Wrench
8 PCS (Extra 1)| 18 PCS (Extra 2)| 20 PCS (Extra 2)|46 PCS (Extra 2) 1PC




Step 1. Lay left arm panel (part A) down on a soft flat surface, such as carpet, as shown below.

Attach back panel (part C) to left arm panel (part A) using long bolts (part #3), flat washers
(part #4) and allen wrench (part #5).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

#3 O X2
#4 x2
#5 —3 x1

Step 2. Attach seat panel (part D) to left arm panel (part A) and back panel (part C) using medium
bolts (part #2), long bolt (part #3), flat washers (part #4) and allen wrench (part #5).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

%

Q

N
35
2

%
%

N
X

x3
x1
x4

x1




Step 3. Attach right arm panel (part B) to assembled unit (parts A, C & D) using medium bolts (part #2)
long bolts (part #3), flat washers (part #4) and allen wrench (part #5).

NOTE: Please fully tighten all bolts at this time.

_____

v
KR 7
KRy
KR

> x3
#3 & x2

#4 x5
#5 —3 x1

Step 4. Carefully turn unit upright. Place seat cushion (part K) and back cushion (part L) as shown below.

Repeat steps 1-4 to assemble remaining chair.




Step 5. Lay left arm panel (part A) down on a soft flat surface, such as carpet, as shown below.
Attach back panel (part E) to left arm panel (part A) using long bolts (part #3), flat washers
(part #4) and allen wrench (part #5).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

*® x2
X2
7 X1

Step 6. Attach seat panel (part F) to left arm panel (part A) and back panel (part E) using medium
bolts (part #2), long bolts (part #3), flat washers (part #4) and allen wrench (part #5).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

G

%90::0 """"""""
BRRRLRS X
olevelele% X
PR R
PSRRI PR
KRR A
ettt PSS
KRR Rede
0200%0%% PSS
RPN KRN
SE B
XXX XXX XXX

>
>
&

>
XS

TR
3RS
RS

D
g
[

.V
K
QR

______________ 7 #o P X3
#3 o x2
#4 x5
#5 — x1




Step 7. Attach right arm panel (part B) to assembled unit (parts A, E & F) using medium bolts (part #2)
long bolts (part #3), flat washers (part #4) and allen wrench (part #5).

NOTE: Please fully tighten all bolts at this time.

A

XX P
XX
Q?O‘C'zs

D
)

5
N

7

R
XX
A

XX
Jodenese

"
>
%

K
XS
QK

KX
03
3

RRXS

9

F XN
<1.IIE!III...> ATRRLRELLY
03020302050 %%%

0202020 2026%6%6%6%

ARARIKKL]

LSRRI

RN
[ RSRRRAIRIRIK
\

SRLKRL
BRI
RRRRRRIIKR
KREQSRERKX A
Rateta

#2

#3

#4
45

[ 0] %

Step 8. Carefully turn unit upright. Place seat cushions (part K) and back cushions (part L)
as shown below.

x3
X2
X5
x1



Step 9. Lay top panel (part G) down on a soft flat surface, such as carpet, as shown below.
Attach legs (part H) to top panel (part G) using short bolts (part #1), flat washers
(part #4) and allen wrench (part #5).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

# O
#4
#5 —

Step 10. Attach shelf (part I) to legs (part H) using long bolts (part #3), flat washers (part #4) and
allen wrench (part #5).

NOTE: Please fully tighten all bolts at this time.

x TSR
S
10505058588 XXX

RIS - 5

) KX

#3 o
#4

#5 |

x8
x8
x1

x4
x4

x1



Step 11. Turn the table upright and gently place glass top (part J) on holders of top panel (part G).




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8

